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DOCUMENT CLASSIFICATION TITLE No.
IARPB CONNECTOR
Test Report 2P FEAPERERTAM - FR L RRBR AL ek STR-16040
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1. IARPB CONNECTOR 2P #4481
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DOCUMENT CLASSIFICATION TITLE No.
IARPB CONNECTOR
Test Report 2P FEARNMEREREAM - PR RER &S RS STR-16040
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" AR - 100mm/min 2 | 3590 | 390 33.0 191 | 3016 | ok
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7 JEARIRE SRR - 100mm/min 30N B 1 5 - | s250 | 619 | 412 | 534 | 3647 | oK
8 HHEAS SRBR I : 100mm/min 15N LU 5 - | 4100 | 440 | 380 | 0255 | 486 | oK
5 . 1 | 1263 | 133 | 122 | o059 | 1088 | oK
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- 2 | 248 | 276 | 232 | 243 | 1750 | ok
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DOCUMENT CLASSIFICATION TITLE No.
IARPB CONNECTOR
Test Report 2P FEARMEREREAM - PRGBS R STR-16040
1.Purpose

Evaluation test was conducted to verify performance of IARPB CONNECTOR 2P.
Test method:See  PRODUCT SPECIFICATION(PSS-0015).

2. Observation
All test items satisfied the performance requirements.

For Terminal crimp strength, Voltage drop and Drycircuit resistance, refer to the STR-16043 IARPB CONNECTOR
3P Evaluation result.

3. Sample
Tablel. Sample list
Parts Name Parts NO. Remark
HOUSING 2P V0039-91002-271 -
IARPB CONNECTOR Cable: Furukawa Electric
2P TERMINAL V0039-71001-011 Co., Ltd. BEAMEX
SS-ER500 0.3sq

IARPB CONNECTOR Thickness:1.6£0.15mm
2p-4P TEST BOARD TEST BOARD 2P-4P JK-TB90-001 Material - FR-4

Figl. IARPB CONNECTOR 2P
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DOCUMENT CLASSIFICATION TITLE No.
IARPB CONNECTOR
Test Report 2P FLAVERERTAMG - FR A ABRAS RH i STR-16040
4. Test Result
Table2. List of Results (Basic performance evaluation)
Data
No. Test ltem Test method Requirements n Pos. Judge
AVE. ‘ MAX. ‘ MIN. ‘ o ‘ +30
Terminal and No detrimental
1 Housing Visual check /Appearance deformation, - - No detrimental deformation, scraches and burrs PASS
photography and scraches
appearance and burrs
2 Terminal Clamp position: 100mm 30N Min 20 1 36.50 40.0 34.0 1.90 30.80 | PASS
retention force Test speed : 100mm/min ' 2 35.90 39.0 33.0 1.91 30.16 PASS
Insulation . .
3 resistance DC500V 100MQ Min. 5 - 100,000MQ Min. PASS
Dielectric No insulation
4 withstanding AC1,000Vx1min 5 - No insulation breakdown PASS
breakdown
voltage
Insertion force 1 3.860 4.20 3.30 0.378 4.99 PASS
5 of terminal to Test speed : 25mm/min 15N Max. 20
the housing 2 3.440 4.40 2.70 0.691 5.51 PASS
. Unable to insert
Terml'nall Insert terminal into housing in terminal
6 Cavity . L . 20 - 16.60 22.0 13.0 2.82 8.15 -
R incorrect direction. incorrectly at
polarization
49N
7 | PCB retention Clamp position: 100mm 30N Min. 5 - | s250 | 619 | 412 | 534 | 3647 | Pass
force Test speed : 100mm/min
8 PCBfg:Zfe”'O” Test speed : L00mm/min 15N Max. 5 - | 4100 | 440 380 | 0255 | 486 | PASS
Terminal 1 12.63 133 12.2 0.59 10.88 PASS
9 downward Test speed : 100mm/min 10N Min. 20
retention force 2 24.80 27.6 23.2 2.43 17.50 PASS
Frequency: 50~2000Hz
i Duration: 20h (front-back, left-right, .
_Mecpanlc_al_ uration (front-back, left-rig The terminal broke at 15G.
10 vibration limit up-down) - - - ] -
K See Fig 2.
test Acceleration: ~20G~30G
(Min. unit:5G)
Subject to impact by dropping .
1 Mechanical from 3.2mm using cam. : : : Theftte:Ténsl brroke )
shock limit test No of shock: 750 for 1min. a seee : 03” s
Check every 1 hour. g3

The terminal broke at 15G of up-down direction.

The terminal broke after 18 hours from
the starting of the test.

Fig 2. Mechanical vibration limit test

Fig 3. Mechanical shock limit test
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